Parts List

NO. Parts NO. Parts Name Material Quantity Specification

1 650201001 Floor HDPE 1 50.24x29.06x1.38inches
2 GS0201002 Left Back Panel HDPE 2 40.16x23.78x0.98inche
3 GS0201003 Right Back Panel HDPE 2 40.16x21.81x0.98inches
4 650201004 Left Side Panel HDPE P 40.16x27.32x4.72inches
5 GS0201005 Right Side Panel HDPE 9 40.16x27.32x4.72inches
6 (650201006 Left Door HDPE 2 38.97x23.43x1.5inches
7 (GS0201007 Right Door HDPE 2 38.97x22.56x1.5inches
8 (50201008 Roof HDPE 1 49.61x28.74x1.73inches
NO. Parts NO. Parts Name Material Quantity Specification

9 GS0201022 Plastic Bolts Plastic 16 M9.5x25.5 mm

10 GS0201023 Plastic Bolts Plastic 8 M9.5x18.5 mm

11 GS0201014 Hinge Plastic 10 70x38x25 mm

12 GS0201018 Latch -1 Plastic 1 61x40x15 mm

13 GS0201019 Latch -2 Plastic 1 88x43x13 mm

14 GS0201028 Strength the Block Metal 20 58x18x1.2 mm

15 GS0201025 Fixing Piece for Roof Metal 2 30x30x16 mm

16 GS0201016 L-1 Metal 1 37x20x16 mm

17 GS0201017 L Metal 1 39x20x20 mm

18 (GS0201024 Strength the Connecting Rod Metal 12 500x30x8 mm

19 ¥202338 MS5.5x19 Metal 88 M5.5x19 mm

20 Y¥202333 M4x10 Metal 12 M4x10 mm
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Please save the spare parts
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Doors and Roof
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Wall Panels
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Hardware
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Strength the Block
(GS0201028)x20pcs

Fixing Piece for Roof
(GS0201025)x2pcs

Strength the Connecting Rod
(GS0201024)x12pcs

Latch -1
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Latch -2
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Hinge
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Plastic Bolts
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Left side panel
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